
1948 877 AR        D5,6,8 5/8-18
AR               3/4-16 (Not Serv.)

18               INTERLINER, Leaf Spring
3492 073 AR               2-1/2 x 2-1/2" Long
3638 666 AR               3 x 3-1/2" Long

19 4228 469 2               SHACKLE, Rr. Sprg. w/3300 Lb. F/Axle
3496 094 2        D7     w/4000 LB. F/Axle

20               BUSHING, Rear Spring Eye or Shackle
1920 540 AR               1" O.D. x 1/2" I.D. x 2-7/8" Long
1920 541 AR               1-1/2" O.D. x 3/4" I.D. x 2-7/8" Long
2907 869 AR               1-1/4" O.D. x 5/8" I.D. x 2-7/8" Long (D6,7 Also Use Spacer

4228442)
4228 442 4        D6,7   SPACER, Tube Rr. Spring (To Make 1-1/2"OD x 5/8"ID Use

4228442 & 1920541)
21               BOLT, Main Spring Center

0593 805 2               3/8-24 x 5" Long
2961 234 2               3/8-24 x 2-1/8" Long
0120 369 2               NUT,Spring Center Bolt

22               BRACKET, Refer To Group 13
23 0152 342 AR               NUT, 5/16-18
24 3897 293 2        D6,7   BUMPER, Rear Spring Rear Axle
25 0181 088 AR        D6,7   BOLT, 5/16-18 x 7/8"
26 AR               BOLT, 1/2 -20 x 2.75" (Not Serv.)
27 0152 349 AR               NUT, 1/2 -20
28 0152 344 8               NUT
29 0152 344 AR               NUT, 3/8-16
30 3897 290 2        D5,8   BRACKET, Spring Bumper To Frame
31 0181 112 AR               BOLT, 3/8-16 x 1"
32 4014 050 2        D5,8   BUMPER, Rear Spring
33 0152 349 AR               NUT, 1/2-20
34 1319 554 2               RETAINER, Shock Bushing-Outer-Small Dia. Hole

1319 555 2               Inner-Large Dia. Hole
35               PLATE, Refer To Item 13
36 4443 483 2               SHOCK ABSORBER, Rear Std. w/1.00 Dia. (1990)

5203 7513 2               (1991-93)
4443 468 2               H.D. w/1-3/16 Dia.

37 1319 902 AR               BUSHING, Shock Pivot, Std. - Upper or Lower
2229 479 AR               H.D. - Upper or Lower

SUSPENSION, REAR LEAF WITH AUXILLIARY & SHOCK D5,6,7,8
Figure  17-600

    
MODEL CODES: —————————————————————————————————————————————————————————————————
TRUCK LINE D4 = SPORT UTILITY (4X2) B1,2,3 = VANS AND WAGONS (4x2)
N1 = MID SIZE PICK-UP (4x2) D5,6,7 =  CONVENTIONAL TRUCK (4x4) T = FRONT SECTION (4X2)
N5 = MID SIZE PICK-UP (4x4) D8 = SPORT UTILITY (4x4)      
D1,2,3 =  CONVENTIONAL TRUCK (4x2)         
 
BODY STYLE ——————————————————————————————————————————————————————————————————
WHEELBASE: WAGONS  FRT SECT CONVENTIONAL SPORT UTILITY
VANS (51) = 109" W.B. (02) = 127" W.B. (61) = 115" W.B.(D/W)  (61) = 111.9" W.B.(N) (71) = 106" W.B.
(11) = 109" W.B. (52) = 127" W.B. (04) = 145" W.B. (62) = 13I" W.B.(D/W)  (62) = 123.9" W.B.(N) CLUB CAB
(12) = 127" W.B. (53) = 127X" W.B. (05) = 163" W.B. (63) = 135" W.B.  (31) = D1
(13) = 127X" W.B.           (64) = 159" W.B. (32) = D1,D2,D5,D6
               (31) = 130,9" W.B.      
 

PART
ITEM NUMBER QTY BODY MODEL DESCRIPTION

AR = Use as Required   - = Non Illustrated Part   P.A.R. = Paint as Required

«      RETURN TO GROUP INDEX «


